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CUSTOMER NAME: KOVIAN S.R.O

ADDRESS: Športová 749

900 61 Gajary

Slovakia

Sample Name : Nerezová lanková siet

Product or Lot No. : EB2-0225-1.0-60x104

Material and Mark : Stainless Steel  AISI 316

Other Information : Distributor: Kovian s.r.o.

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, 
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample 
information provided by client.

***********
Date of Receipt : 2025-05-22

Testing Period : 2025-05-22 ~ 2025-07-03

Test result(s)   : For further details, please refer to the following page(s)
(Unless otherwise stated the results shown in this test report refer only 
to the sample(s) tested)

Signed for
SGS-CSTC Standards Technical 
Services Co., Ltd. ShenZhen Branch.

Clare Lu
Authorized signatory
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Load bearing test

Test Method: Per client’s requirement

Step 1. Add a weight of 500kg minimum into the test sample wire net,

Step 2. Lift the net completely from the floor,

Step 3. Stop the test and check the condition of sample.

Test Result:

Sample Condition of sample

002
After test, no significant abnormality was found. 

See test photos for details.

Note: A total weight of 500kgs added to net wire during the test.

Test photo

During test After test -1
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After test -2 Before test

Sample Photo

The test report shall only be used for clients’ scientific research, teaching, internal quality control, 

product research and development, etc… and just for internal reference.

********End of report********
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